REPLACEMENT PARTS - MODEL HT816r/HT818r/HT822r

SINGLE ACTION HEDGE TRIMMERS
(Serial Number 80001-9848 and greater)

Item Part No.
1 980917-000
2 968705-040
3 980915-001
3 980920-001
3 980924-001
4 968303-089
5 661127-001
6 664129-001
7 611135-001
8 706382-805
9 706382-820
10 974249-003
11 968304-084
12 612255-001
13 968306-104
13 968306-114
14 622347-005
15 706382-828
16 968308-023
16 968308-024
17 606808-002

Description

Housing Assembly

Screw (10-24 X 1/2" Pan Hd.)
Logo Plate (HT816r)

Logo Plate (HT818r)

Logo Plate (HT822r)

Switch

Switch Trigger Assembly
Lock-On Button

Sleeve Bearing

Washer

Washer

Field and Disc Assembly
Brush Assembly

Brush Tube

Armature (HT816r)

Armature (HT818r/HT822r)
Spring Washer

Washer

Gear Housing with Bearings (HT816r)
Gear Housing with Bearings (HT818r/HT822r)
Bearing Strap

Item Part No.
18 617966-030
19 999306-025
20 980913-001
20 980918-001
20 980922-001
21 617900-002
22 967876-006
23 990427-001
24 662961-002
24 662961-003
24 662961-010
25 990460-001
26 967506-001
27 968308-019
27 968308-005
28 611764-001
28 990762-001
29 662894-001
30 703477-057
31 612695-001
32 930517-073

* 972000-581

Description

Screw (8-10 X 5/8" Pan Hd.)
Screw (8-19 X 2-3/4" Pan Hd. T.F.)
Data Plate (HT816r)

Data Plate (HT818r)

Data Plate (HT822r)

Blade Seal

Blade Cover

Screw (10-32 X 5/8" Washer Hd. T.F.)
Blade Assembly (HT816r)

Blade Assembly (HT818r)

Blade Assembly (HT822r)
Grease Cover

Drive Washer

Gear Assembly (HT816r)

Gear Assembly (HT818r/HT822r)
Washer (HT816r)

Washer (HT818r/HT822r)
Inspection Tag

Lock Nut (1/4-20)

Front Handle

Screw (1/4-20 X 4-1/4" Rd. Hd.)
Owner's Manual
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